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Fngr. Mirza GO Kibnia

Technical Direetor

MR Enginesring and Construction
5/3. Block-A, Lalmatla
Dhaka-1207,

Sub : Tost of ZINGA - An altormative 10 1 lot-Dip Gahamization,
Your No. ZINGABRTC Test-01/2000.  dt. 21.5.200

Hef:
Our Mo, BETC-5022/99-00/Met., dt. 23,5200

Dear 5ir,

The shiove-refiared malerials were duly analvsed as requesied and (he resull i [urmished
hedow fior your appraisal,

CORROSION TEST REPORT

Test Method: ASTM Designation ;: (G31-72
(Reapproved in 1974)
(standird #ecommended Practice for "Laboratory Immersion Corrosion

Testing of Metals").
Test Conditions !
Sodution [rstilted water 5% wiw Nalll
Volume ! 1000 ml 1006} mi
Temperatire; 60+2°C BO=27C
Fxposurs Tune:! 250 hours 250} hours

[escription of Samples:

{} Coin shape (dia ~ 30 mm, thickness ~3 mm, hole dia ~ Smm). Mild sieed specimen
gahanized by hot dipping. Film thickness 70 microné (as mentioned by mapplior)
womt, page-2
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DHAKA- 1000, BANGLADESH,

fiy Coin shape (diamensions same as above mild steel spacimen with ZINGA Coating).

Film tiickness ~ 80 microns (24 mentioned by supplier).

Bisth the asmpiles wers supplied by MR Engineerng and Construction.

Results:

Corrosion rate 18 expressed both by mils penetration per year (mpy) and muilimeter
penctration per year (mmiyr), ( 1 mpy — 0.0254 mmiyr)

Sample Solubon | Clorrogion rate
Hot Dip Cialvanized Coin | Distilled Water 1043 mpy
26,54 x 10 mmiyr b
5% NaCll 6.51 mpy |
| | 165.35 % 107 mmivr
| Sample Solution | Corrosion rate =
ZINGA coated con | Digtilled Water | 032 mpy
£ | 813 x 107 mumyyr
5% NaCl [ 1.73 mpy
| 43.94 5 107 moyvr

Please Nate: The somple tested tr mupphied by the party artd thie result iy eorrespondant o the sampls
teseed omdy. The depariment of Adalerials and Metaibireiced Exgineering of BUED lukes ng responaibiliry

regarding the musidenttfication, 1f s, af the sumple

Thanking veu.

Yours sincerely,
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